

## Use of Direct Oral Anticoagulants Among Patients Undergoing Cardioversion: The Importance of Timing Before Cardioversion

Bruce A. Warden, PharmD, BCPS-AQ Cardiology; John MacKay, PharmD, BCPS-AQ Cardiology; Melika Jafari, PharmD, BCPS; Alana Willman, PharmD, BCPS; Eric C. Stecker, MD, MPH

Cardioversion, whether pharmacological or electrical, is associated with a risk of thromboembolic events on the order of 5% to 7% within 30 days in nonanticoagulated patients.<sup>1,2</sup> The risk of thromboembolism is at its highest within the first 7 days after cardioversion (>80% of events), with the greatest risk within the first 2 days (≈70% of events).<sup>3</sup> Thus, the incidence of thromboembolic events within the first week is analogous to the yearly incidence in moderate-risk nonvalvular atrial fibrillation (NVAF) patients who have not undergone cardioversion. This risk can be mitigated to <1% within 30 days with the use of therapeutic anticoagulation before, during, and after cardioversion.<sup>3</sup> Thromboembolic risk is not negated by a low CHADS<sub>2</sub> (congestive heart failure, hypertension, age ≥75 years, diabetes mellitus, stroke/transient ischemic attack), or CHA<sub>2</sub>DS<sub>2</sub>-VASc (adding vascular disease, age 65–74 years, and female sex) score or by a negative transthoracic esophageal echocardiogram (TEE) because of thrombus formation after cardioversion because of left atrial stunning.<sup>3,4</sup> The single biggest risk factor for thrombus formation is inadequate anticoagulation.<sup>4</sup>

The conventional approach is to anticoagulate, most commonly with an oral vitamin K antagonist (VKA), for a minimum of 3 weeks before, during, and for a minimum of 4 weeks postcardioversion. The recommendation to anticoagulate for 3 weeks before cardioversion is based on pathophysiologic and observational data, but has not been

confirmed by randomized controlled trials.<sup>5,6</sup> In addition, the retrospective analysis by Gallagher et al demonstrated that thromboembolic events were significantly more common at international normalized ratio (INR) 1.5 to 2.4 versus ≥2.5 (0.93% versus 0%,  $P=0.012$ ), reinforcing the importance of establishing therapeutic anticoagulation before cardioversion.<sup>7</sup> Prior studies evaluating parenteral anticoagulation as a means to expedite time to cardioversion over conventional oral VKA therapy have all ensured “therapeutic anticoagulation” at the time of cardioversion. These studies have shown noninferiority between parenteral anticoagulation and conventional therapy, with cardioversion time ranging from 1 to 3 days versus 21 to 30 days, respectively.<sup>8,9</sup>

Though the benefits of oral VKAs have long been established in NVAF with respect to stroke reduction, VKAs have the disadvantages of required monitoring and follow-up, complex drug and food interactions, a narrow therapeutic range, and slow onset of action.<sup>10–14</sup> Since 2010, the US Food and Drug Administration (FDA) has approved the oral direct thrombin inhibitor (DTI) dabigatran (Pradaxa) and 3 oral factor Xa (FXa) inhibitors rivaroxaban (Xarelto), apixaban (Eliquis), and edoxaban (Savaysa) for prevention of stroke and systemic embolism (SSE) in patients with NVAF.<sup>15</sup> These agents have all shown either superiority or noninferiority to warfarin in reducing the risk of SSE in this patient population with similar or reduced major bleeding.<sup>16–19</sup> In these clinical trials, all of these agents have shown a reduction in the risk of intracranial hemorrhage as compared with warfarin.

Oral DTI and oral FXa inhibitors have the potential advantages of a rapid onset, fixed dosing, no required routine monitoring, and fewer drug/food interactions as compared with VKAs. Of particular interest is the rapid onset of action and the potential to avoid parenteral anticoagulation and the delay in action of VKAs, culminating in faster time to cardioversion, improved maintenance of sinus rhythm, and potentially reduced hospitalization days and health-system costs.<sup>20–23</sup> As such, these agents offer a potential alternative to conventional anticoagulation strategies for cardioversion. However, there is discordance between the major guidelines pertaining to how best to utilize these agents pericardioversion.<sup>5,20,24–26</sup>

From the Department of Pharmacy (B.A.W., J.M., M.J., A.W.) and Knight Cardiovascular Institute (E.C.S.), Oregon Health & Science University, Portland, OR.

An accompanying Table S1 is available at <https://www.ahajournals.org/doi/suppl/10.1161/JAHA.118.010854>

**Correspondence to:** Bruce A. Warden, PharmD, BCPS-AQ Cardiology, 3181 SW Sam Jackson Park Rd, Portland, OR 97239. E-mail: [wardenb@ohsu.edu](mailto:wardenb@ohsu.edu)  
*J Am Heart Assoc.* 2018;7:e010854. DOI: 10.1161/JAHA.118.010854.

© 2018 The Authors. Published on behalf of the American Heart Association, Inc., by Wiley. This is an open access article under the terms of the Creative Commons Attribution-NonCommercial-NoDerivs License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

Given the lack of data, inconsistencies among the guidelines, and the expanding role of oral DTI and oral FXa inhibitor anticoagulants, we reviewed the literature evaluating dabigatran, rivaroxaban, apixaban, and edoxaban in patients requiring cardioversion for atrial fibrillation (AF). Furthermore, we evaluated the pharmacokinetic and pharmacodynamic data for each agent to determine the optimal timing of administration to achieve therapeutic anticoagulation and thus be safely eligible for early cardioversion.

### Current Guideline Recommendations

Current AF guidelines all recommend 3 weeks of therapeutic anticoagulation with oral anticoagulation therapy (VKA, DTI, or

FXa inhibitors) before cardioversion.<sup>5,20,24–26</sup> When early cardioversion is required, all guidelines recommend TEE to exclude the presence of left atrial thrombus. However, when addressing how soon after initiation of anticoagulation cardioversion is safe, ambiguity emerges among the guidelines. The American Heart Association/American College of Cardiology/Heart Rhythm Society (AHA/ACC/HRS), and CHEST guidelines recommend attainment of “therapeutic” parenteral anticoagulation before cardioversion.<sup>5,20</sup> The CHEST guidelines suggest that oral DTI and oral FXa inhibitors may be suitable for cardioversion with no recommendation on timing of doses precardioversion other than to state that dabigatran achieves steady state in 2 to 3 days.<sup>5</sup> It is important to note that only dabigatran and rivaroxaban were

**Table 1.** Current Guideline Recommendations

Feature	2014 AHA/ACC/HRS <sup>20</sup>	2012 CHEST <sup>5</sup>	2016 EHRA <sup>24,25</sup>	2014 CCS <sup>26</sup>
Anticoagulation before cardioversion for AF <48 h	IV therapeutic heparin Therapeutic enoxaparin FXa inhibitor, or DTI (Class I, level of evidence C)	IV therapeutic heparin Therapeutic enoxaparin (Grade 2C)	IV therapeutic heparin Therapeutic enoxaparin (Class IIa, level of evidence B)	FXa inhibitor, or DTI preferred over warfarin Bridging to warfarin with therapeutic heparin or enoxaparin (level of evidence moderate)
Anticoagulation before cardioversion for AF ≥48 h	Warfarin (INR 2–3) (Class I, level of evidence B) FXa inhibitor, or DTI (Class IIa, level of evidence C)	Warfarin (INR 2–3) Therapeutic enoxaparin DTI (Grade 1B)	Warfarin (INR 2–3) FXa inhibitor, or DTI (Class IIa, level of evidence B)	FXa inhibitor, or DTI preferred over warfarin Bridging to warfarin with therapeutic heparin or enoxaparin (level of evidence moderate)
Time from first anticoagulation dose to cardioversion in AF <48 h	As soon as possible before or immediately after cardioversion (Class I, level of evidence C)	As soon as presentation to the hospital (Grade 2C)	As soon as possible before cardioversion (Class IIa, level of evidence B)	No immediate initiation of anticoagulation in low-risk patient (level of evidence moderate) After 1 dose of FXa inhibitor or DTI or a dose of therapeutic enoxaparin bridge with warfarin (level of evidence low)
Time from first anticoagulation dose to cardioversion in AF ≥48 h	3 wks (class I, level of evidence B) As soon as possible for immediate cardioversion (Class I, level of evidence C)	3 wks (Grade 1B) Before cardioversion for immediate cardioversion (Grade 1B)	3 wks (Class I level of evidence B) At least 4 h after FXa inhibitor or DTI*	3 wks (level of evidence moderate) After 1 dose of FXa inhibitor or DTI or a dose of therapeutic enoxaparin bridge with warfarin (level of evidence low)†
Duration of anticoagulation post cardioversion in AF <48 h	May consider not to continue post cardioversion (Class IIb, level C evidence) Long-term pending risk factors (Class I, level of evidence C)	4 wks (grade 2C)	4 wks (Class I level of evidence B)	Duration to be determined upon follow-up in clinic in low-risk patient (level of evidence moderate) 4 wks for high-risk patients (level of evidence low)
Duration of anticoagulation post cardioversion in AF ≥48 h	4 wks (Class I, level of evidence C)	4 wks (grade 1B)	4 wks (Class I, level of evidence B)	4 wks (level of evidence moderate)

AF indicates atrial fibrillation; AHA/ACC/HRS, American Heart Association/American College of Cardiology/Heart Rhythm Society; CCS, Canadian Cardiovascular Society; CHEST, American College of Chest Physicians; DTI, direct thrombin inhibitor; EHRA, European Heart Rhythm Association; FXa inhibitor, factor Xa inhibitor; INR, international normalized ratio; IV, intravenous; TEE, transesophageal echocardiogram; wks, weeks.

\*TEE is required if plan to proceed with cardioversion 4 h post factor Xa or direct thrombin inhibitor.

†TEE is required before proceeding with cardioversion.

FDA-approved therapies at the time the CHEST guidelines were constructed and these agents were not well studied in the setting of cardioversion. The European Heart Rhythm Association guideline states “anticoagulation with heparin or oral DTI or oral FXa inhibitors should be initiated as soon as possible” without giving a minimum time frame before cardioversion.<sup>24</sup> Similarly, the AHA Scientific Statement on Management of oral DTI and FXa inhibitors in the Acute Care and Periprocedural Setting do not provide a minimum time frame or number of doses of anticoagulant before cardioversion.<sup>27</sup> Finally, the European Heart Rhythm Association practical guide on the use of oral DTI and FXa inhibitors and Canadian guidelines both recommend a single dose of either a parenteral anticoagulant or oral DTI or oral FXa inhibitor anticoagulant before cardioversion.<sup>25,26</sup> The European Heart Rhythm Association recommends the oral DTI/oral FXa inhibitor anticoagulant be administered at least 4 hours before cardioversion, whereas the Canadian guidelines do not specify timeline between administration and cardioversion (Table 1).

### Pharmacokinetic Properties

All 4 anticoagulants share similarities, yet subtle differences among their respective pharmacological properties can have important implications for dosing pericardioversion (Table 2).

#### Dabigatran

Dabigatran is the only FDA-approved oral DTI currently in use. The time to maximal plasma concentration (Tmax) postdose is

2 hours but can be prolonged until 4 hours if co-administered with food.<sup>28</sup> On average, the half-life is 12 to 17 hours but can be substantially prolonged (upwards of 27 hours) depending on the degree of renal impairment.<sup>29,30</sup> Steady state is typically obtained in 2 to 3 days.<sup>30</sup> When evaluating accumulation over time (single dose versus multidose studies), both the peak concentrations (Cmax) and total concentrations (AUC) are increased. Day 7 compared with a single dose displays a 2- to 2.3-fold higher Cmax and a 1.4- to 1.6-fold higher AUC.<sup>28,29</sup> No statistical analyses were provided for these comparisons.

#### Rivaroxaban

Rivaroxaban was the first FDA-approved oral FXa inhibitor. The Tmax is 2 to 4 hours after ingestion. The half-life is 5 to 9 hours in younger patients and 11 to 13 hours in elderly patients (≥75 years), with attainment of steady-state concentrations in ≈48 hours.<sup>31–33</sup> In single- versus multidose pharmacokinetic studies, rivaroxaban demonstrated no relevant time-dependent accumulation in either AUC (0.85- to 1.13-fold) or estimated Cmax (0.92- to 1.25-fold) from day 1 to day 7.<sup>33</sup> No statistical analyses were provided for these comparisons.

#### Apixaban

Apixaban has a Tmax of 3 to 4 hours, a half-life of ≈12 hours (range 8–15 hours), and a time to steady state of ≈48 to 72 hours.<sup>34,35</sup> In single- versus multidose pharmacokinetic studies, apixaban demonstrated time-dependent accumulation

**Table 2.** Clinical Comparison of FXa Inhibitors and DTI

	Dabigatran	Rivaroxaban	Apixaban	Edoxaban
Tmax, h	2–4	2–4	3–4	1–2
Half-life, h	12–17	5–13	8–15	8–11
Time to steady state, h	48–72	48	48–72	48
Cmax accumulation	Yes 2–2.3×	No 0.9–1.3×	Yes 1.3–1.5×	No 0.9–1.2×
AUC accumulation	Yes 1.4–1.6×	No 0.9–1.1×	Yes 1.3–1.8×	Yes 1–1.5×
Data to support <3 wks anticoagulation precardioversion	Observational cohort	Prospective RCT, observational cohort	Prospective RCT, observational cohort	Prospective RCT
Recommended minimum time on anticoagulant precardioversion	48–72 h	One dose at least 4 h prior	48–72 h	One dose at least 2 h prior
Data to support loading dose	No	No	RCT 5–10 mg at least 2 h before cardioversion	No

Pharmacokinetic ratios <1 were considered not to indicate drug accumulation whereas ratios ≥1 were considered to indicate drug accumulation. Anti-Xa indicates anti-factor Xa; AUC, total concentration; Cmax, peak concentration; h, hour; RCT, randomized control trial; Tmax, time to maximal plasma concentration.

with both AUC and C<sub>max</sub> increasing by 1.3- to 1.8- and 1.3- to 1.5-fold from day 1 to day 7, respectively.<sup>35</sup>

Of note, the C<sub>max</sub> and AUC for 10 mg once daily on day 1 were both higher than the corresponding values for the 5 mg twice daily on day 1 and day 7. No statistical analyses were provided for these comparisons.

## Edoxaban

Edoxaban has a time to maximal plasma concentration of 1 to 2 hours, a half-life of 8 to 11 hours, and a time to steady state of 48 hours.<sup>36</sup> In single- versus multidose pharmacokinetic studies, edoxaban exposure failed to increase in a time-dependent manner. The C<sub>max</sub> did not increase to any appreciable extent over the range of doses studied, 0.94- to 1.15-fold and AUC accumulated minimally, 1.1- to 1.45-fold, from day 1 to day 10.<sup>37</sup> Though statistically significant accumulation was noted with twice-daily dosing regimens, “negligible accumulation was observed with daily doses.”<sup>37</sup>

## Pharmacodynamic Properties

### Dabigatran

Pharmacodynamic studies indicate a time-dependent prolongation of all coagulation parameters. The activated partial thromboplastin time (aPTT), prothrombin time (PT), reported as INR, thrombin time, and ecarin clotting time are all prolonged by 1.2- to 1.5-, 1.2- to 1.8-, 0.5- to 1.4-, and 1.5- to 1.8-fold, respectively, when evaluating single-dose versus multidose effects.<sup>28,29</sup> No statistics were provided for these comparisons. Of note, the thrombin time was the only parameter failing to consistently show accumulation over time. One dose (the highest dose) was responsible for this, with all other doses revealing accumulation (1.3- to 1.4-fold). The aPTT and PT are considered more as qualitative measures and thrombin time and ecarin clotting time as quantitative measures of dabigatran activity.<sup>38</sup>

### Rivaroxaban

In single- versus multidose pharmacodynamic studies, PT, aPTT, and anti-factor Xa (anti-Xa) levels were the same on day 1 and day 7.<sup>32,33</sup> No statistical analyses were provided for these comparisons. The PT is considered more of a qualitative measure, with anti-Xa as a quantitative measure and aPTT as an unreliable marker for assessing rivaroxaban activity.<sup>38</sup>

### Apixaban

In single- versus multidose pharmacodynamic studies, estimated INR (0.8- to 1.3-fold), aPTT (0.9- to 1.2-fold), and

modified prothrombin time (1- to 1.4-fold) were all found to increase in a time-dependent manner with increases most prominent at higher dosages (ie, 10 and 20 mg twice daily) and once steady state was achieved.<sup>35</sup> No statistical analyses were provided for these comparisons. Similar to rivaroxaban, anti-Xa is considered a quantitative measure, as is modified prothrombin time, but both aPTT and PT are unreliable markers for assessing apixaban activity.<sup>38</sup>

## Edoxaban

In single- versus multidose pharmacodynamic studies, aPTT, PT, and anti-Xa levels failed to reveal a time-dependent accumulation. There was no statistically significant difference in maximal aPTT (0.96-fold change), 1.27-fold increases for maximal PT and 0.84- to 1.08-fold change for maximal anti-Xa levels (no statistics provided for the latter 2 values) between day 1 and 10 for single daily doses.<sup>37</sup> Similar to apixaban, anti-Xa is considered a quantitative measure, but both aPTT and PT are unreliable markers for assessing edoxaban activity.<sup>38</sup>

The concern with pharmacokinetic/pharmacodynamic studies surrounds the testing of non-FDA-approved dosing regimens. When comparing these nonstandard doses, regimens displaying total daily doses similar to the FDA-approved doses were selected (ie, dabigatran 100 mg three times daily, total daily dose of 300 mg daily, analogous to 150 mg twice daily). Also, the pharmacokinetic data utilized 24-hour concentrations of BID dosing for apixaban but single-dose values for dabigatran, edoxaban, and rivaroxaban. Thus we are left attempting to interpret imperfect comparisons.

## Outcome Data

### Dabigatran

The only randomized prospective trial evaluating cardioversion in patients treated with dabigatran is a post hoc analysis of the RE-LY (Randomized evaluation of long-term anticoagulant therapy: dabigatran vs. warfarin) trial, which evaluated 1270 patients (7% of the 18 113 patients enrolled) allocated to dabigatran versus warfarin for NVAF and found no difference in 30-day outcomes.<sup>39</sup> For dabigatran 110 mg twice daily, 150 mg twice daily, and dose-adjusted warfarin, SSE were 0.8%, 0.3%, and 0.6%, respectively; dabigatran 110 mg versus warfarin,  $P=0.71$ ; dabigatran 150 mg versus warfarin,  $P=0.40$ . Major bleeding occurred in 1.7%, 0.6%, and 0.6%, respectively; dabigatran 110 mg versus warfarin,  $P=0.06$ ; dabigatran 150 mg versus warfarin,  $P=0.99$ . Most patients were anticoagulated for 3 weeks before cardioversion, with  $\approx 7\%$  anticoagulated  $<3$  weeks. No data were provided on outcomes pertaining to time from anticoagulation to cardioversion (Table 3).

**Table 3.** Randomized Clinical Trials DOAC in Cardioversion

Study	Number Enrolled (N)	Intervention (N)	AVG CHADS <sub>2</sub> -VASC or CHADS <sub>2</sub> Score	AVG HAS-BLED Score	Previous Stroke or TIA (% Patients)	Time From First Anticoagulation Dose to Cardioversion	Duration of Anticoagulation Post Cardioversion	Significant or Serious Bleed	Stroke or Systemic Embolism
<b>Dabigatran</b>									
Nagarakanti, 2011, <sup>39</sup> post hoc analysis of RCT	1270*	Cardioversion in Dabigatran 150 mg twice daily (672) Cardioversion in Dabigatran 110 mg twice daily (647) Cardioversion in Warfarin (664)	CHADS <sub>2</sub> 2.1±1.1 <sup>†</sup>	Not reported	Dabigatran 150 mg 20.3 Dabigatran 110 mg 19.9 Warfarin 19.5 <sup>†</sup>	Majority ≥3 wks ~7% < 3 wks <sup>†</sup>	Not reported	Dabigatran 150 mg 0.6% vs Warfarin 0.6%, RR 0.99, 95% CI (0.09–2.69) Dabigatran 110 mg 0.77% vs Warfarin 0.6%, RR 1.28, 95% CI (0.35–4.76) Dabigatran 150 mg 0.3% vs Dabigatran 110 mg 0.77%, RR 0.39, 95% CI (0.07–1.98)	Dabigatran 150 mg 0.3% vs Warfarin 0.6%, RR 0.49, 95% CI (0.09–2.69) Dabigatran 110 mg 0.77% vs Warfarin 0.6%, RR 1.28, 95% CI (0.35–4.76) Dabigatran 150 mg 0.3% vs Dabigatran 110 mg 0.77%, RR 0.39, 95% CI (0.07–1.98)
<b>Rivaroxaban</b>									
ROCKET AF, (Piccini, 2013), <sup>40</sup> post hoc analysis of RCT	321 <sup>§</sup>	Rivaroxaban 20 mg daily or 15 mg with CrCl 30 to 49 mL/min (160) Warfarin (161)	CHADS <sub>2</sub> 3	Not reported	Rivaroxaban 51.3 Warfarin 54	Not reported	Not reported	Rivaroxaban 18.75% vs Warfarin 13.04% P=0.459	Rivaroxaban 1.88% Warfarin 1.86% <sup>  </sup>
X-VERT, (Cappato, 2014), <sup>41</sup> RCT, open label	1504	Early: Rivaroxaban 20 mg daily or 15 mg with CrCl 30–49 mL/min (585) Warfarin (287)  Delayed: Rivaroxaban 20 mg daily or 15 mg with CrCl 30–49 mL/min (417) Warfarin (215)	CHADS <sub>2</sub> -VASC ≥2	Not reported	Early: Rivaroxaban 5.7 Warfarin 7.3  Delayed: Rivaroxaban 5.8 Warfarin 7.9	Early: between 1 and 5 d (min 4 h post rivaroxaban dose)  Delayed: 3 wks	Early: 6 wks  Delayed: 8 wks	Rivaroxaban 0.61% vs warfarin 0.8%, RR 0.76, 95% CI (0.21–2.67)	Rivaroxaban 0.51% vs warfarin 1.02%, RR 0.5, 95% CI (0.15–1.73)
Enomoto, 2016, <sup>42</sup> prospective clinical trial	91	Early: Rivaroxaban 15 or 10 mg daily with CrCl 30–50 mL/min (51) <sup>  </sup> Delayed: Rivaroxaban 15 or 10 mg daily with CrCl 30–50 mL/min (40) <sup>  </sup>	Early: CHADS <sub>2</sub> -VASC 1.8±1.3 Delayed: CHADS <sub>2</sub> -VASC 1.6±1.4	Early: 1.3±0.9 Delayed: 1.2±0.9	Not reported	Early: 2 h Delayed: 3 wks	Early: 4 wks Delayed: 4 wks	1 patient reported minor bleeding (HAS-BLED=3) <sup>  </sup>	No thromboembolic events reported <sup>  </sup>
<b>Apixaban</b>									
ARISTOTLE, (Flaker, 2014), <sup>43</sup> post hoc analysis of RCT	540 <sup>¶</sup>	Apixaban 5 mg twice daily unless ≥2 of the following were met: age ≥80 years, body weight ≤60 kg, or Scr ≥1.5 mg/dL (265) Warfarin (275)	CHADS <sub>2</sub> 1.9±1	Not reported	Apixaban 12.5 Warfarin 15.6	Apixaban 251±248 days (min 1 day) Warfarin 243±231 days (min 4 days)	4 wks	Apixaban 0.3% Warfarin 0.2% <sup>  </sup>	Apixaban 0% Warfarin 0% <sup>  </sup>

Continued

Table 3. Continued

Study	Number Enrolled (N)	Intervention (N)	AVG CHADS <sub>2</sub> -VASC or CHADS <sub>2</sub> Score	AVG HAS-BLED Score	Previous Stroke or TIA (% Patients)	Time From First Anticoagulation Dose to Cardioversion	Duration of Anticoagulation Post Cardioversion	Significant or Serious Bleed	Stroke or Systemic Embolism
EMANATE (Ezekowitz, 2019), <sup>44,45</sup> RCT, open label	1500	Apixaban 5 mg twice daily unless ≥2 of the following were met: age ≥80 y, body weight ≤60 kg, or SCr ≥1.5 mg/dL (753 <sup>***</sup> ) Warfarin-heparin (747)	CHADS <sub>2</sub> -VASC 2.4	Not reported	Not reported	2.5 days (5 doses of apixaban, min 2 h) <sup>††</sup>	4 weeks	Apixaban 0.41% Warfarin-heparin 0.83% <sup>‡‡</sup>	Apixaban 0% vs warfarin-heparin 0.83% (P=0.0164)
Edoxaban									
ENGAGE AF-TIMI 48; (Pitt, 2016), <sup>46</sup> post hoc analysis of RCT	365 <sup>††</sup>	High dose: Edoxaban 60 mg daily, or 30 mg daily for CrCl 15 to 50 mL/min, body weight ≤60 kg, or concurrent use of P-glycoprotein inhibitors (140) Low dose <sup>‡</sup> : Edoxaban 30 mg daily, or 15 mg daily for CrCl 15 to 50 mL/min, body weight ≤60 kg, or concurrent use of P-glycoprotein inhibitors (111) Warfarin (114)	CHADS <sub>2</sub> ≤3	Not reported	Not reported	Median 348 days (IQR 86-526 days)	4 wks	No major bleeding reported	Warfarin 0% High dose edoxaban 0% Low dose edoxaban 1.81% <sup>‡‡</sup>
ENSURE-AF, (Goette, 2016), <sup>47</sup> RCT, open label	2199	TEE guided: Edoxaban 60 mg daily or 30 mg for CrCl 15 to 50 mL/min, body weight ≤60 kg, or concurrent use of P-glycoprotein inhibitors (589) Warfarin-enoxaparin (594)	CHADS <sub>2</sub> VASc 2.6	Not reported	TEE guided: Edoxaban 7 Warfarin-enoxaparin 8	TEE guided: 3 days (median 2 days, min 2 h post edoxaban)	28 days	Edoxaban 1% vs warfarin-enoxaparin 1%, OR 1.48%, 95% CI (0.64-3.55)	Edoxaban <1% vs warfarin-enoxaparin <1%, OR 0.67, 95% CI (0.06-5.88)

AVG indicates average; ARISTOTLE, Apixaban for Reduction in Stroke and Other Thromboembolic Events in Atrial Fibrillation; CI, confidence interval; DOAC, direct oral anticoagulant; EMANATE, Elixquis evaluated in acute cardioversion compared to usual treatments for Anticoagulation in subjects with atrial fibrillation; ENGAGE AF-TIMI 48, Effective Anticoagulation with Factor Xa Next Generation in Atrial Fibrillation-Thrombolysis in Myocardial Infarction 48; ENSURE-AF, Edoxaban versus enoxaparin-warfarin in patients undergoing cardioversion of atrial fibrillation; Kg, kilogram; h, hour; IQR, interquartile range; min, minimum; mL/min, milliliter per minute; OR, odds ratio; RCT, randomized controlled trial; RE-LY, randomized evaluation of long-term anticoagulant therapy: dabigatran vs. warfarin; ROCKET-AF, Rivaroxaban Once Daily Oral Direct Factor Xa Inhibition Compared with Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation; RR, risk ratio; SCr, serum creatinine; TEE, transesophageal echocardiography; TIA, transient ischemic attack; wk, weeks; X-VerT, explore the efficacy and safety of once-daily oral rivaroxaban for the prevention of cardiovascular events in patients with non-valvular atrial fibrillation scheduled for cardioversion.

\*Total of 1983 cardioversion in 1270 patients.

<sup>†</sup>Data from RELY trial.

<sup>‡</sup>Not clear how many doses of dabigatran patient received.

<sup>§</sup>Including patients with catheter ablations.

<sup>||</sup>No statistical analysis performed.

<sup>¶</sup>Non US Food and Drug Administration approved dosing.

<sup>\*\*</sup>Total of 743 cardioversion in 365 patients.

<sup>\*\*\*</sup>342 patients received apixaban load (10 mg n=331, 5 mg n=11).

<sup>††</sup>Min 2 h in patient who received 10 or 5 mg apixaban load.

<sup>‡‡</sup>Total of 632 cardioversion in 365 patients.

Several retrospective observational studies have been conducted with the majority of patients receiving at least 3 weeks anticoagulation (at FDA-approved dosages) before cardioversion<sup>48–54</sup> (Table S1). One study required a minimum of 24 hours of anticoagulation before cardioversion<sup>55</sup> and 1 study did not comment on timeline between dose and cardioversion.<sup>56</sup> Three of the studies evaluated dabigatran and FXa inhibitors.<sup>49,54,55</sup> The majority of studies indicated similar SSE and/or major bleeding outcomes between dabigatran compared with warfarin<sup>50–56</sup> or rivaroxaban<sup>49</sup> in cardioverted patients. One study did not report on outcomes<sup>48</sup> and another only evaluated dabigatran without a comparator arm, though event rates were similar to those for warfarin-treated patients documented in the literature.<sup>6</sup> Femia et al evaluated 284 patients: 109 patients anticoagulated with warfarin and 175 with dabigatran, apixaban, or rivaroxaban.<sup>55</sup> Of those in the oral DTI and oral FXa inhibitor groups, 54% underwent short-duration anticoagulation, receiving cardioversion within 5 days of initiating anticoagulation (no further information reported on this subset of patients). At 8 weeks of follow-up, the short-duration anticoagulation group demonstrated similar rates of ischemic stroke (0% versus 1.3%,  $P=0.46$ ) and major bleeding (1.1% versus 2.5%,  $P=0.59$ ) end points compared with patients anticoagulated >5 days before cardioversion (mean duration not reported). A consistent finding among the studies was a faster time to cardioversion (24%–48% reduction in the number of days) with dabigatran use versus warfarin. This is of clinical importance because shorter duration between the onset of AF and cardioversion is associated with improved success of cardioversion.<sup>48</sup>

Dabigatran has not yet been evaluated in a randomized trial of early versus delayed time to cardioversion.

## Rivaroxaban

In a post hoc analysis of the ROCKET-AF (Rivaroxaban Once Daily Oral Direct Factor Xa Inhibition Compared with Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation) trial, 364 out of the 14 264 patients enrolled in the main trial underwent cardioversion or ablation without a difference in the incidence of SSE at a mean follow-up of 2.1 years (1.88% in rivaroxaban versus 1.86% in the warfarin arm).<sup>40</sup> Rivaroxaban was dosed at 20 or 15 mg daily in those with creatinine clearance (CrCl) 30 to 49 mL/min versus dose-adjusted warfarin. The incidence of major bleeding or nonmajor clinically relevant bleeding was also similar between the 2 groups (18.75% in rivaroxaban versus 13.04% in the warfarin group), though no statistical analysis was performed given the small number of events. This study investigated outcomes in subjects who went through cardioversion ( $n=285$ ) and ablation ( $n=79$ ). Time from first

anticoagulation dose to cardioversion was not reported (Table 3).

The use of rivaroxaban in cardioversion was further evaluated in the X-VerT (explore the efficacy and safety of once-daily oral rivaroxaban for the prevention of cardiovascular events in patients with non-valvular atrial fibrillation scheduled for cardioversion) trial.<sup>41</sup> In this randomized, prospective, open-label trial, which is the first randomized trial utilizing any of the oral DTI or oral FXa inhibitors in patients undergoing cardioversion, 1504 subjects who had NVAf >48 hours were assigned to rivaroxaban 20 mg daily (15 mg daily with CrCl 30–49 mL/min) or dose-adjusted VKA with or without parenteral anticoagulation before cardioversion until INR goal (2–3) was achieved. Of note, 66.5% of the early cardioversion group received TEE before cardioversion. Parenteral anticoagulation was used for bridging while the INR was subtherapeutic. The primary efficacy end point was the composite of stroke, transient ischemic attack, peripheral embolism, myocardial infarction, and cardiovascular death. The primary safety outcome was major bleeding. Patients underwent either early (1–5 days, 58% of patients) or delayed cardioversion (3–8 weeks, 42% of patients). In the early group, the median time to cardioversion was 1 day (interquartile range 1–2 days). Rivaroxaban was initiated at least 4 hours before cardioversion. At 30-day follow-up, the primary efficacy end point occurred in 0.51% of subjects in the rivaroxaban group and 1.02% in the VKA group (risk ratio 0.50; 95% confidence interval 0.15–1.73). Major bleeding occurred in 0.6% of patients in the rivaroxaban group and in 0.8% of patients in the VKA group (risk ratio 0.76; 95% confidence interval 0.21–2.67). In the early cardioversion group, 4 patients experienced primary outcome in the rivaroxaban group (0.71%) versus 2 patients in the VKA group (1.08%). In the delayed cardioversion group, 1 primary outcome event occurred in the rivaroxaban group (0.24%) versus 2 events in the VKA group (0.93%). Time to cardioversion was shorter for the rivaroxaban group compared with the VKA group: 22 days versus 30 days, respectively,  $P<0.001$ . Though no statistical differences were noted in outcomes, there were more thromboembolic events in early versus delayed rivaroxaban groups: 0.71% versus 0.24%, and a lower risk of bleeding: 0.52% versus 0.73% (possibly because of less time on anticoagulation) (Table 3). The small sample size (1504 patients) was underpowered to detect a statistical difference, a theme common among most of these trials, and should be considered with caution because the wide confidence intervals do not eliminate a risk for increased events. It has been estimated that >40 000 patients would be required to achieve adequate power in detecting differences in thromboembolic events—a trial that is unlikely to be conducted.<sup>41,44</sup> Regardless, both early and delayed strategies reported thromboembolic event rates (0.24%–1.08%)<sup>41</sup> similar to prior trials of conventional

**Table 4.** Comparison of Conventional or Delayed Versus Early Cardioversion Trials

Study	Drug	Efficacy Outcome: Stroke or Systemic Embolism, N (%)	Safety Outcome: Major Bleed, N (%)	Death, N (%)
<b>Conventional or delayed cardioversion group</b>				
RE-LY post hoc <sup>39</sup>	Dabigatran	D110: 5/647 (0.77%) D150: 2/672 (0.3%)	D110: 11/647 (1.7%) D150: 4/672 (0.60%)	Not reported
ROCKET-AF post hoc <sup>40*</sup>	Rivaroxaban	3/160 (1.88%)	30/160 (18.75%) <sup>†</sup>	3/160 (1.88%)
ARISTOTLE post hoc <sup>43</sup>	Apixaban	0/331 (0%)	1/331 (0.30%)	2/331 (0.60%)
ENGAGE AF-TIMI 48 post hoc <sup>46</sup>	Edoxaban	HDE: 0/140 (0%) LDE: 2/140 (1.43%)	HDE: 0/140 (0%) <sup>†</sup> LDE: 0/140 (0%) <sup>†</sup>	HDE: 1/140 (0.71%) LDE: 0/140 (0%)
X-VerT <sup>41</sup>	Rivaroxaban	0/411 (0%)	3/411 (0.73%)	2/411 (0.49%)
Enomoto et al <sup>42</sup>	Rivaroxaban	0/40 (0%)	0/40 (0%)	Not reported
ENSURE-AF <sup>47</sup>	Edoxaban	2/506 (0.40%)	0/506 (0%)	Not reported
<b>Early cardioversion group</b>				
X-VerT <sup>41</sup>	Rivaroxaban	2/567 (0.35%)	3/567 (0.53%)	3/567 (0.53%)
Enomoto et al <sup>42</sup>	Rivaroxaban	0/51 (0%)	0/51 (0%)	Not reported
EMANATE <sup>44,45</sup>	Apixaban	0/753 (0%)	3/753 (0.40%)	2/753 (0.27%)
ENSURE-AF <sup>47</sup>	Edoxaban	1/589 (0.17%)	3/589 (0.51%)	Not reported

ARISTOTLE indicates Apixaban for Reduction in Stroke and Other Thromboembolic Events in Atrial Fibrillation; D110, dabigatran 110-mg dose; D150, dabigatran 150-mg dose; EMANATE, Eliquis evaluated in acute cardioversion compared to usual treatments for Anticoagulation in subjects with atrial fibrillation; ENGAGE AF-TIMI 48, Effective Anticoagulation with Factor Xa Next Generation in Atrial Fibrillation-Thrombolysis in Myocardial Infarction 48; ENSURE-AF, Edoxaban versus enoxaparin-warfarin in patients undergoing cardioversion of atrial fibrillation; HDE, high-dose edoxaban (60 or 30 mg if kidney dysfunction, weight  $\leq 60$  kg or P-gp use); LDE, low-dose edoxaban (30 or 15 mg if kidney dysfunction, weight  $\leq 60$  kg or P-gp use); RE-LY, randomized evaluation of long-term anticoagulant therapy: dabigatran vs. warfarin; ROCKET-AF, Rivaroxaban Once Daily Oral Direct Factor Xa Inhibition Compared with Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation; X-VerT, explore the efficacy and safety of once-daily oral rivaroxaban for the prevention of cardiovascular events in patients with non-valvular atrial fibrillation scheduled for cardioversion.

\*Follow-up 2.1 years, all other trials were 30 days.

<sup>†</sup>Major and clinically relevant nonmajor bleeding events.

anticoagulation (0–1.88%)<sup>39,40,43,46</sup> and an order of magnitude lower than historical trials without the use of anticoagulation (5%–7%) (Table 4).<sup>1,2</sup>

In the study by Enomoto et al, 91 Japanese subjects with NVAF >48 hours were consecutively allocated to rivaroxaban at least 2 hours before cardioversion (group 1), or rivaroxaban 3 weeks before cardioversion (group 2).<sup>42</sup> Dose was determined by CrCl: 15 mg daily if CrCl >50 mL/min; and 10 mg daily for CrCl 30 to 50 mL/min. No thromboembolic or major bleeding events were reported among the study groups at 30 days of follow-up. Time to cardioversion was shorter for group 1 compared with group 2, 3.6 days versus 22.4 days, respectively (no statistical analysis provided). This trial was the smallest of the early cardioversion trials, enrolling a total of 91 patients. Other issues included the nonrandomized nature, use of non-FDA-approved doses, conducted outside of the United States, and the longest time to cardioversion in the early group at an average of 3.6 days, (Table 3).

Several retrospective cohort studies have evaluated rivaroxaban at FDA-approved doses for cardioversion (Table S1). The majority of patients received anticoagulation for at least 3 weeks before cardioversion.<sup>49,51,54,57,58</sup> The requirements for anticoagulation before cardioversion ranged from at least

24 hours to 10 days in 3 studies<sup>55,59,60</sup> with no discussion of requirements in 2 studies.<sup>56,61</sup> The studies comparing rivaroxaban and dabigatran to warfarin found similar SSE and/or major bleeding outcomes.<sup>50,54,55</sup> Rivaroxaban was compared with dabigatran and apixaban in 2 studies and indicated similar SSE outcome.<sup>58,60</sup> Of note, 1 study had only 1 patient on apixaban,<sup>58</sup> and the other study included 159 patients on apixaban.<sup>60</sup> Two studies evaluated rivaroxaban without a comparator arm.<sup>59,61</sup> The SSE outcome reported was similar to warfarin-treated patients reported in the literature.<sup>41</sup> A 2015 case report investigated left atrial appendage that occurred after 6 weeks of anticoagulation with rivaroxaban. Of note, this patient was concurrently taking oxcarbazepine, which can decrease the effectiveness of rivaroxaban.<sup>62</sup>

### Apixaban

Evidence of chronic apixaban use before cardioversion is limited to a post hoc analysis of the major atrial fibrillation trial (ARISTOTLE [Apixaban for Reduction in Stroke and Other Thromboembolic Events in Atrial Fibrillation]) which studied apixaban 5 mg twice daily (unless  $\geq 2$  of the following were met: age  $\geq 80$  years, body weight  $\leq 60$  kg, or serum creatinine



$\geq 1.5$  mg/dL) versus dose-adjusted warfarin in patients with NVAF.<sup>43</sup> Out of a total of 18 201 patients enrolled in the ARISTOTLE trial, 743 cardioversions were performed in 540 patients. The minimum duration of therapy before cardioversion (percentages not available) was 4 days for warfarin and 1 day for apixaban. However, the vast majority of patients in the trial had been chronically anticoagulated with a mean time from study entry to first cardioversion of  $243 \pm 231$  days for warfarin and  $251 \pm 248$  days for the apixaban group. At 30 days postcardioversion, no SSE occurred in either treatment group, though the overall event rate in ARISTOTLE was low. Rates of other outcomes comparing warfarin versus apixaban were low and similar among groups: myocardial infarction (0.3% versus 0.35%), major bleeding (0.3% versus 0.35%), and death (0.3% versus 0.35%). No statistical analysis was performed given the small number of events (Table 3).

The EMANATE (Eliquis evaluated in acute cardioversion compared to usual treatments for Anticoagulation in subjects with atrial fibrillation) trial is a randomized, prospective, open-label trial evaluating apixaban versus usual care with heparin plus VKA during elective cardioversion for new-onset NVAF (diagnosed within 3 months before randomization) in 1500 patients who are anticoagulation-naïve (<48 hours of parenteral and/or oral anticoagulation).<sup>44,45</sup> The study has notable exclusion criteria including severely hemodynamically unstable patients requiring emergent cardioversion, other conditions requiring anticoagulation, dual antiplatelet therapy use, and valvular heart disease (including mitral stenosis, mechanical and prosthetic valves, and valve repair). The study required 5 doses of apixaban before cardioversion, allowing for a single 10-mg dose (or 5 mg for patients meeting standard criteria for dose adjustment) if urgent cardioversion is planned at a minimum of 2 hours before cardioversion. For patients in the usual-care arm, similar timing was allowed after administration of heparin. Of note, 55% of the apixaban group received TEE before cardioversion. This study demonstrated that apixaban was effective in preventing SSE at 30-day (with cardioversion) or 90-day (without cardioversion) follow-up with zero patients in the apixaban group and 6 patients in the warfarin/heparin group experiencing SSE (5 ischemic strokes, 1 hemorrhagic stroke, and zero systemic embolic events),  $P=0.015$ . Bleeding risk was also similar, with 3 major bleeds in the apixaban group and 6 major bleeds in the warfarin/heparin group ( $P=0.338$ ). Roughly half of the patients in the apixaban group (342 out of 753) received a loading dose. The mean time from apixaban loading dose to cardioversion was 3.3 days (standard deviation 8.8 days) in patients with imaging and 4.1 days (standard deviation 9.5 days) in patients without imaging. In this loading-dose group, there were zero SSE, 1 major bleed, and 1 death. The mean time to cardioversion in patients not receiving an apixaban loading dose was 21.7 days (standard deviation 14.6 days) with

imaging and 32.5 days (standard deviation 21.2 days) without imaging. The mean time to cardioversion in the heparin plus VKA group was 17.8 days. The EMANATE trial represents the largest sample size to date for evaluation of an early cardioversion group. This was also the only trial to utilize a loading dose (10 or 5 mg for patients meeting standard criteria for dose adjustment) given at least 2 hours before cardioversion, which appears appropriate based on its pharmacokinetic evaluation where AUC and Cmax after 1 dose of 10 mg was higher than 7 days of the standard dose of 5 mg twice daily. The study was also limited by an open-label design and similar to the other prospective trials, was a descriptive study without hypothesis testing or power calculations (Table 3).

### Edoxaban

In 2016, Plitt et al published a post hoc analysis of the ENGAGE AF-TIMI 48 (Effective Anticoagulation with Factor Xa Next Generation in Atrial Fibrillation—Thrombolysis in Myocardial Infarction 48) trial, looking specifically at differences in SSE events between edoxaban and warfarin in NVAF patients undergoing first electrical cardioversion.<sup>46</sup> There were a total of 632 electrical cardioversion attempts in 365 patients (1.7% of the 21 105 patients enrolled in the overall trial). Patients were chronically anticoagulated with a median time from randomized to first cardioversion of 348 days (interquartile range 86–526 days). In the 30 days postcardioversion, SSE occurred in 2 patients (1.81%) on the lower-dose edoxaban (30 or 15 mg daily). No SSE occurred in patients on warfarin or higher-dose edoxaban (60 or 30 mg daily—FDA-approved dosing regimen for NVAF). Edoxaban dose was reduced by 50% (60 to 30 or 30 to 15 mg) if CrCl was 15 to 50 mL/min, body weight  $\leq 60$  kg, or concurrent use of P-glycoprotein inhibitors. There were no major bleeding events in either group and there was 1 death (0.71%) in the 60-mg edoxaban group. There were no significant differences in the primary efficacy and safety end points among the treatment groups (Table 3).

The ENSURE-AF (Edoxaban versus enoxaparin-warfarin in patients undergoing cardioversion of atrial fibrillation) trial published in October 2016 was the first multinational, randomized, open-label, prospective trial of an oral FXa inhibitor versus conventional therapy of enoxaparin-warfarin in patients who were undergoing electrical cardioversion.<sup>47</sup> The study population comprised patients with NVAF, the duration of which was no shorter than 48 hours and no longer than 12 months, in whom an electrical cardioversion was planned. A total of 2199 patients were enrolled, the largest published, prospective, randomized trial to date. Patients were stratified into 2 cardioversion approaches—a TEE-guided stratum (1192 patients, 589 on edoxaban) and a non-TEE-guided stratum (1016 patients). Within each stratum patients were randomly assigned to either edoxaban 60 mg

daily (30 mg for CrCl 15–50 mL/min, body weight  $\leq$ 60 kg, or concurrent use of P-glycoprotein inhibitors) or enoxaparin-dose-adjusted warfarin with warfarin dose adjusted to maintain an INR of 2 to 3. In the TEE-guided stratum, a TEE and electrical cardioversion had to be performed within 3 days of randomization; patients with an INR  $<$ 2 were given a minimum of 1 dose of enoxaparin and warfarin before cardioversion and patients assigned to edoxaban were given a minimum of 1 dose at least 2 hours before cardioversion. In both groups, anticoagulation was continued for 28 days postcardioversion. Of note, 100% of patients in the early cardioversion group had TEE performed. In the non-TEE-guided stratum, patients were anticoagulated with warfarin (with the addition of enoxaparin for patients with an INR  $<$ 2 until INR was therapeutic) or edoxaban for a minimum of 21 days before electrical cardioversion. Median time to cardioversion was 2 days in the TEE stratum and 23 days in the non-TEE stratum. The primary efficacy outcome was the composite end point of SSE, myocardial infarction, and cardiovascular death and the primary safety outcome was the composite end point of major and clinically relevant nonmajor bleeding—both assessed 30 days after cardioversion. The combined primary efficacy end point in the overall population (TEE guided and non-TEE guided groups) was not different between the edoxaban group and the enoxaparin-warfarin group (0.46% versus 1%, odds ratio 0.46, 95% confidence interval 0.12–1.43). The combined primary safety end point in the overall population was not different between the edoxaban group and the enoxaparin-warfarin group (1.5% versus 1.02%, odds ratio 1.48, 95% confidence interval 0.64–3.55). End points were evenly distributed in the TEE-guided stratum and non-TEE-guided stratum groups. Unlike trials of oral DTI and other oral FXa inhibitors, the ENSURE-AF did not reduce time to cardioversion compared with warfarin. Similar to other prospective trials, the ENSURE-AF was limited by an open-label design (Table 3).

## Summary of Findings

Limited and heterogeneous data exist evaluating the optimal timing of oral DTI and oral FXa inhibitors pre-cardioversion. In the absence of high-quality data, a critical appraisal of the pharmacological properties of a medication can lend important clinical insight. It is commonly accepted that at least 5 half-lives of a medication are required to obtain steady full-state plasma concentrations. However, certain pharmacokinetic properties (ie, more complete absorption, faster time to onset, etc), as well as dosing schemes (ie, loading doses) can decrease the time needed for achievement of therapeutic anticoagulation. The oral DTI and oral FXa inhibitors have similar yet subtle differences in how quickly they reach

maximal concentrations postdose (1–4 hours), half-lives (5–17 hours), time to steady state (48–72 hours), and accumulation over time. Based on pharmacokinetic ( $C_{max}$ , AUC) and pharmacodynamic properties (aPTT, PT, INR, etc) it appears that dabigatran displays the greatest degree of time-dependent accumulation, followed by apixaban and no suggestion of accumulation with rivaroxaban and edoxaban.

Recently, a growing number of prospective, randomized trials have expanded our knowledge on this clinical quandary among AF patients undergoing cardioversion. The results from these trials advocate for the application of early cardioversion with the initiation of oral FXa inhibitors (from single-dose 2–4 hours precardioversion to multidose 48–72 hours of therapy precardioversion) compared with delayed cardioversion (at least 3 weeks of anticoagulation therapy precardioversion) without a difference in efficacy or safety outcomes. No trials have prospectively evaluated dabigatran in this regard. Within the early cardioversion treatment regimen, the minimum number of doses with oral DTI or oral FXa inhibitors before cardioversion remains unanswered. The concept of early cardioversion is of significant interest to optimize maintenance of sinus rhythm, and to reduce hospitalization rates and costs.

## Comparison With Prior Knowledge

Phase III NAVF trials comparing oral DTI and oral FXa inhibitors to VKA therapy have consistently shown either superiority or noninferiority in reducing the risk of SSE with similar or reduced major bleeding.<sup>16–19</sup> Post hoc analyses of these trials in cardioverted patients found no difference in efficacy or safety outcomes, but the number of patients evaluated was small (1.7–7% of the total trial populations). In addition, these studies were conducted primarily in patients on long-term anticoagulation with limited data for patients on  $<$ 3 weeks' anticoagulation.<sup>39,40,43,46</sup>

Real-world observation cohort studies of oral DTI and oral FXa inhibitors were affected by similar shortcomings as the post hoc analyses—small sample populations and mainly an evaluation of chronic anticoagulation. These studies also introduced additional confounders in the form of varied patient populations, study design, comparator agents, and outcomes. However, similar SSE and/or major bleeding outcomes were seen in comparison to VKA therapy, and a faster time to cardioversion was also consistently noted.

Though the post hoc analyses and the observational cohort studies seemed to convey efficacy and safety of oral DTI and FXa inhibitors in cardioverted patients, it left many clinicians uncertain about the minimum number of doses required for effective anticoagulation—a concern well validated because inadequate anticoagulation has been reported as the single biggest risk factor for thromboembolism.<sup>4</sup>

## Clinical Implications

When used as pretreatment for a minimum of 3 weeks before cardioversion—the conventional or delayed cardioversion strategy—DTI and FXa inhibitors are noninferior VKA therapy in NAVF. When initiated acutely among anticoagulation-naïve patients (with or without TEE depending on duration of AF), pharmacologic data and some outcome data provide guidance for safe use. Dabigatran, which displays the greatest accumulation over time and has the least amount of data to support an early cardioversion strategy, should be administered for at least 48 to 72 hours, achieving steady-state concentrations before cardioversion. Rivaroxaban, which displays little to no accumulation over time and has the widest breadth of data to support an early cardioversion strategy, can have cardioversion performed at least 4 hours after the initial dose. Apixaban, which displays modest accumulation over time that appears to be overcome by giving a loading dose, has the most recent data and largest cohort to support an early cardioversion strategy. Apixaban should be administered for at least 48 to 72 hours, achieving steady-state concentrations if the standard dose is utilized before cardioversion or if cardioversion is performed at least 2 hours after a loading dose (10 or 5 mg for those meeting standard requirements for dose adjustment). Finally, edoxaban, which displays little to no accumulation over time and has the largest, randomized, prospective trial to date, can have cardioversion performed at least 2 hours after the initial dose.

## Conclusion

There is a growing body of evidence supporting the use of oral DTI and FXa inhibitors in patients requiring cardioversion. Oral DTI and FXa inhibitors offer potential advantages over traditional VKA and parenteral heparins. With standard dosing, it is reasonable to give dabigatran and apixaban for at least 48 to 72 hours before cardioversion, edoxaban at least 2 hours before cardioversion, and rivaroxaban at least 4 hours before cardioversion. With a loading dose, apixaban may be administered at least 2 hours before cardioversion.

## Disclosures

None.

## References

- Bjerkelund CJ, Orning OM. The efficacy of anticoagulant therapy in preventing embolism related to D.C. electrical conversion of atrial fibrillation. *Am J Cardiol.* 1969;23:208–216.
- Weinberg DM, Mancini J. Anticoagulation for cardioversion of atrial fibrillation. *Am J Cardiol.* 1989;63:745–746.
- Palomaki A, Mustonen P, Hartikainen JE, Nuotio I, Kiviniemi T, Ylitalo A, Hartikainen P, Lehtola H, Luite R, Airaksinen KE. Strokes after cardioversion of atrial fibrillation—the FibStroke study. *Int J Cardiol.* 2016;203:269–273.
- Black IW, Fatkin D, Sagar KB, Khandheria BK, Leung DY, Galloway JM, Feneley MP, Walsh WF, Grimm RA, Stollberger C. Exclusion of atrial thrombus by transesophageal echocardiography does not preclude embolism after cardioversion of atrial fibrillation. A multicenter study. *Circulation.* 1994;89:2509–2513.
- You JJ, Signer DE, Howard PA, Lane PA, Eckman MH, Fang MC, Hylek EM, Schulman S, Go AS, Hughes M, Spencer FA, Manning WJ, Halperin JL, Lip GYH. Antithrombotic therapy for atrial fibrillation: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest.* 2012;141(suppl):e531S–e575S.
- Johansson AK, Juhlin T, Engdahl J, Lind S, Hagwall K, Rorsman C, Fodor E, Alenholt A, Paul Nordin A, Rosengvist M, Frick M. Is one month treatment with dabigatran before cardioversion of atrial fibrillation sufficient to prevent thromboembolism? *Europace.* 2015;17:1514–1517.
- Gallagher MM, Hennessy BJ, Edvardsson N, Hart CM, Shannon MS, Obel OA, Al-Saady NM, Camm AJ. Embolic complications of direct current cardioversion of atrial arrhythmias: association with low intensity of anticoagulation at the time of cardioversion. *J Am Coll Cardiol.* 2002;40:926–933.
- Klein AL, Grimm RA, Murrar RD, Apperson-Hansen C, Asinger RW, Back IW, Davidoff R, Erbel R, Halperin JL, Orsinelli DA, Porter TR, Stoddard MF; Assessment of Cardioversion Using Transesophageal Echocardiography Investigators. Use of transesophageal echocardiography to guide cardioversion in patients with atrial fibrillation. *N Engl J Med.* 2001;344:1411–1420.
- Stellbrink C, Nixdorff U, Hofmann T, Lechmayer W, Daneil WG, Hanrath P, Geller C, Mügge A, Sehnert W, Schmidt-Lucke C, Schmidt-Lucke JA; ACE (Anticoagulation in Cardioversion using Enoxaparin) Study Group. Safety and efficacy of enoxaparin compared with unfractionated heparin and oral anticoagulants for prevention of thromboembolic complications in cardioversion of nonvalvular atrial fibrillation: the Anticoagulation in Cardioversion using Enoxaparin (ACE) trial. *Circulation.* 2004;109:997–1003.
- Hart RG, Benavente O, McBride R, Pearce LA. Antithrombotic therapy to prevent stroke in patients with atrial fibrillation: a meta-analysis. *Ann Intern Med.* 1999;131:492–501.
- Hart RG, Pearce LA, Aguilar MI. Meta-analysis: antithrombotic therapy to prevent stroke in patients who have nonvalvular atrial fibrillation. *Ann Intern Med.* 2007;146:857–867.
- Birman-Deych E, Radford MJ, Nilasena DS, Gage BF. Use and effectiveness of warfarin in Medicare beneficiaries with atrial fibrillation. *Stroke.* 2006;37:1070–1074.
- Hylek EM, Evans-Molina C, Shea C, Henault LE, Regan S. Major hemorrhage and tolerability of warfarin in the first year of therapy among elderly patients with atrial fibrillation. *Circulation.* 2007;115:2689–2696.
- Connolly SJ, Pogue J, Eikelboom J, Flaker G, Commerford P, Franzosi MG, Healey JS, Yusuf S; ACTIVE W Investigators. Benefit of oral anticoagulant over antiplatelet therapy in atrial fibrillation depends on the quality of international normalized ratio control achieved by centers and countries as measured by time in therapeutic range. *Circulation.* 2008;118:2029–2037.
- FDA approved drug products [serial online]. Available at: <https://www.accessdata.fda.gov/scripts/cder/daf/>. Accessed August 21, 2017.
- Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, Pogue J, Reilly PA, Themeles E, Varrone J, Wang S, Alings M, Xavier D, Zhu J, Diaz R, Lewis BS, Darius H, Diener HC, Joyner CD, Wallentin L; RE-LY Steering Committee and Investigators. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2009;361:1139–1151.
- Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, Breithardt G, Halperin JL, Hankey GJ, Piccini JP, Becker RC, Nessel CC, Paolini JF, Berkowitz SD, Fox KA, Califf RM; ROCKET AF Investigators. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med.* 2011;365:883–891.
- Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, Al-Khalidi HR, Ansell J, Atar D, Avezum A, Bahit MC, Diaz R, Easton JD, Ezekowitz JA, Flaker G, Garcia D, Ghalib M, Gersh BJ, Golitsyn S, Goto S, Hermosillo AG, Hohnloser SH, Horowitz J, Mohan P, Jansky P, Lewis BS, Lopez-Sendon JL, Pais P, Parkhomenko A, Verheugt FW, Zhu J, Wallentin L; ARISTOTLE Committees and Investigators. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2011;365:981–992.
- Giugliano RP, Ruff CT, Braunwald E, Murphy SA, Wiviott SD, Halperin JL, Waldo AL, Ezekowitz MD, Weitz JI, Spinar J, Ruzyllo W, Ruda M, Koretsune Y, Betcher J, Shi M, Grip LT, Patel SP, Patel I, Hanyok JJ, Mercuri M, Antman EM; ENGAGE AF-TIMI 48 Investigators. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2013;369:2093–2104.

20. January CT, Wann LS, Alpert JS, Calkins H, Cigarroa JE, Cleveland JC Jr, Conti JB, Ellorin PT, Ezekowitz MD, Field ME, Murray KT, Sacco RL, Stevenson WG, Tchou PJ, Tracy CM, Yancy CW; ACC/AHA Task Force Members. 2014 AHA/ACC/HRS guideline for the management of patients with atrial fibrillation: a report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines and the Heart Rhythm Society. *Circulation*. 2014;130:e199–e267.
21. Osmanagic A, Möller S, Osmanagic A, Sheta HM, Vinther KH, Eqsstrup K. Effect of early direct current cardioversion on the recurrence of atrial fibrillation in patients with persistent atrial fibrillation. *Am J Cardiol*. 2015;116:225–229.
22. Goette A, Kwong WJ, Ezekowitz MD, Banach M, Hjortshoj SP, Zamoryakhin D, Lip GYP. Edoxaban therapy increases treatment satisfaction and reduces utilization of healthcare resources: an analysis from the Edoxaban vs. warfarin in subjectS Undergoing cardioversion of atrial fibrillation (ENSURE-AF) study. *Europace*. 2018. Available at: <https://academic.oup.com/europace/advance-article/doi/10.1093/europace/euy141/5045868>. Accessed November 4, 2018.
23. Hohnloser SH, Cappato R, Ezekowitz MD, Evers T, Sahin K, Kirchhof P, Meng IL, van Eickels M, Camm AJ; X-VerT Steering Committee and Investigators. Patient-reported treatment satisfaction and budget impact with rivaroxaban vs. standard therapy in elective cardioversion of atrial fibrillation: a post hoc analysis of the X-VerT trial. *Europace*. 2016;18:184–190.
24. Kirchhof P, Benussi S, Kotecha D, Ahlsson A, Atar D, Casadei B, Castella M, Diener HC, Heidbuchel H, Hendriks J, Hindricks G, Manolis AS, Oldgren J, Popescu BA, Schotten U, Van Putte B, Vardas P; ESC Scientific Document Group. 2016 ESC guidelines for the management of atrial fibrillation developed in collaboration with EACTS. *Eur Heart J*. 2016;37:2893–2962.
25. Heidbuchel H, Verhamme P, Alings M, Antz M, Diener HC, Hacke W, Oldgren J, Sinnaeve P, Camm AJ, Kirchhof P; ESC Scientific Document Group. Updated European Heart Rhythm Association practical guide on the use of non-vitamin-K antagonist anticoagulants in patients with non-valvular atrial fibrillation: executive summary. *Eur Heart J*. 2017;38:2137–2149.
26. Verma A, Cairns JA, Mitchell LB, Macle L, Stiell IG, Gladstone D, McMurry MS, Connolly S, Cox JL, Dorian P, Ivers N, Leblanc K, Nattel S, Healey JS; CCS Atrial Fibrillation Guidelines Committee. 2014 focused update of the Canadian Cardiovascular Society guidelines for the management of atrial fibrillation. *Can J Cardiol*. 2014;30:1114–1130.
27. Raval AN, Cigarroa JE, Chung MK, Diaz-Sandoval LJ, Diercks D, Piccini JP, Jung HS, Washam JB, Welch BG, Zazulia AR, Collins SP; American Heart Association Clinical Pharmacology Subcommittee of the Acute Cardiac Care and General Cardiology Committee of the Council on Clinical Cardiology; Council on Cardiovascular Disease in the Young; and Council on Quality of Care and Outcomes Research. Management of patients on non-vitamin K antagonist oral anticoagulants in the acute care and periprocedural setting: a scientific statement from the American Heart Association. *Circulation*. 2017;135:e604–e633.
28. Stangier J, Rathgen K, Stahle H, Gansser D, Roth W. The pharmacokinetics, pharmacodynamics and tolerability of dabigatran etexilate, a new oral direct thrombin inhibitor, in healthy male subjects. *Br J Clin Pharmacol*. 2007;64:292–303.
29. Stangier J, Rathgen K, Stahle H, Mazur D. Influence of renal impairment on the pharmacokinetics and pharmacodynamics of oral dabigatran etexilate: an open-label, parallel-group, single-centre study. *Clin Pharmacokinet*. 2010;49:259–268.
30. Stangier J. Clinical pharmacokinetics and pharmacodynamics of the oral direct thrombin inhibitor dabigatran etexilate. *Clin Pharmacokinet*. 2008;47:285–295.
31. Mueck W, Stampfuss J, Kubitzka D, Becka M. Clinical pharmacokinetic and pharmacodynamic profile of rivaroxaban. *Clin Pharmacokinet*. 2014;53:1–16.
32. Kubitzka D, Becka M, Voith B, Zuehlsdorf M, Wensing G. Safety, pharmacodynamics, and pharmacokinetics of single doses of BAY 59-7939, an oral, direct factor Xa inhibitor. *Clin Pharmacol Ther*. 2005;78:412–421.
33. Kubitzka D, Becka M, Wensing G, Voith B, Zuehlsdorf M. Safety, pharmacodynamics, and pharmacokinetics of BAY 59-7939—an oral, direct factor Xa inhibitor—after multiple dosing in healthy male subjects. *Eur J Clin Pharmacol*. 2005;61:873–880.
34. Frost C, Wang J, Nepal S, Schuster A, Barrett YC, Mosqueda-Garcia R, Reeves RA, LaCreta F. Apixaban, an oral, direct factor Xa inhibitor: single dose safety, pharmacokinetics, pharmacodynamics and food effect in healthy subjects. *Br J Clin Pharmacol*. 2013;75:476–487.
35. Frost C, Nepal S, Wang J, Schuster A, Byon W, Boyd RA, Yu Z, Shenker A, Barrett YC, Mosqueda-Garcia R, LaCreta F. Safety, pharmacokinetics and pharmacodynamics of multiple oral doses of apixaban, a factor Xa inhibitor, in healthy subjects. *Br J Clin Pharmacol*. 2013;76:776–786.
36. Poulakos M, Walker J, Baig U, David T. Edoxaban: a direct oral anticoagulant. *Am J Health Syst Pharm*. 2017;74:117–129.
37. Ogata K, Mendell-Harary J, Tachibana M, Masumoto H, Oguma T, Kojima M, Kunitada S. Clinical safety, tolerability, pharmacokinetics, and pharmacodynamics of the novel factor Xa inhibitor edoxaban in healthy volunteers. *J Clin Pharmacol*. 2010;50:743–753.
38. Cuker A, Siegal DM, Crowther MA, Garcia DA. Laboratory measurement of the anticoagulant activity of the non-vitamin K oral anticoagulants. *J Am Coll Cardiol*. 2014;64:1128–1139.
39. Nagarakanti R, Ezekowitz MD, Oldgren J, Yang S, Chernick M, Aikens TH, Flaker G, Brugada J, Kamensky G, Parekh A, Reilly PA, Yusuf S, Connolly SJ. Dabigatran versus warfarin in patients with atrial fibrillation: an analysis of patients undergoing cardioversion. *Circulation*. 2011;123:131–136.
40. Piccini JP, Stevens SR, Lokhnygina Y, Patel MR, Halperin JL, Singer DE, Hankey GJ, Hacke W, Becker RC, Nessel CC, Mahaffey KW, Fox KA, Califf RM, Breithardt G; ROCKET AF Steering Committee & Investigators. Outcomes following cardioversion and atrial fibrillation ablation in patients treated with rivaroxaban and warfarin in the ROCKET AF trial. *J Am Coll Cardiol*. 2013;61:1998–2006.
41. Cappato R, Ezekowitz MD, Klein AL, Camm AJ, Ma CS, Le Heuzey JY, Talajic M, Scanavacca M, Vardas PE, Kirchhof P, Hemmrich M, Lanius V, Meng IL, Wildgoose P, van Eickels M, Hohnloser SH; X-VerT Investigators. Rivaroxaban vs. vitamin K antagonists for cardioversion in atrial fibrillation. *Eur Heart J*. 2014;35:3346–3355.
42. Enomoto Y, Ito N, Fujino T, Noro M, Ikeda T, Sugi K. The efficacy and safety of oral rivaroxaban in patients with non-valvular atrial fibrillation scheduled for electrical cardioversion. *Intern Med*. 2016;55:1953–1958.
43. Flaker G, Lopes RD, Al-Khatib SM, Hermsillo AG, Hohnloser SH, Tinga B, Zhu J, Mohan P, Garcia D, Bartunek J, Vinereanu D, Husted S, Harjola VP, Rosenqvist M, Alexander JH, Granger CB; ARISTOTLE Committees and Investigators. Efficacy and safety of apixaban in patients after cardioversion for atrial fibrillation. *J Am Coll Cardiol*. 2014;63:1082–1087.
44. Ezekowitz MD, Pollack C, Halperin JL, England RD, VanPelt Nguyen S, Spahr J, Sudworth M, Cater NB, Breazna A, Oldgren J, Kirchhof P. Apixaban compared to heparin/vitamin K antagonist in patients with atrial fibrillation scheduled for cardioversion: the EMANATE trial. *Eur Heart J*. 2018;39:2959–2971. DOI: 10.1093/eurheartj/ehy148.
45. Ezekowitz M, Pollack C, Sanders P, Halperin JL, Spahr J, Cater N, Petkun W, Breazna A, Kirchhof P, Oldgren J. Apixaban compared with parenteral heparin and/or vitamin K antagonist in patients with nonvalvular atrial fibrillation undergoing cardioversion: rationale and design of the EMANATE trial. *Am Heart J*. 2016;179:59–68.
46. Plitt A, Ezekowitz M, De Caterina R, Nordio F, Peterson N, Giugliano RP; ENGAGE AF-TIMI 48 Investigators. Cardioversion of atrial fibrillation in ENGAGE AF-TIMI 48. *Clin Cardiol*. 2016;39:345–346.
47. Goette A, Merino J, Ezekowitz M, Zamoryakhin D, Melino M, Jin J, Mercuri MF, Grosso MA, Fernandez V, Al-Saady N, Pelekh N, Merkely B, Zenin S, Kushnir M, Spinar J, Batushkin V, de Groot JR, Lip GY; ENSURE-AF investigators. Edoxaban versus enoxaparin-warfarin in patients undergoing cardioversion of atrial fibrillation (ENSURE-AF): a randomized, open-label, phase 3b trial. *Lancet*. 2016;388:1995–2003.
48. Benamer S, Lusty D, Everington T. Dabigatran versus warfarin for direct current cardioversion in atrial fibrillation. *Cardiol Ther*. 2016;5:215–221.
49. Yadlapati A, Groh C, Passman R. Safety of short-term use of dabigatran or rivaroxaban for direct-current cardioversion in patients with atrial fibrillation and atrial flutter. *Am J Cardiol*. 2014;113:1362–1363.
50. Coleman CM, Khalaf S, Mould S, Wazni O, Kanj M, Saliba W, Cantillon D. Novel oral anticoagulants for DC cardioversion procedures: utilization and clinical outcomes compared with warfarin. *Pacing Clin Electrophysiol*. 2015;38:731–737.
51. Pallisgaard JL, Lindhardt TB, Hansen ML, Schjerning AM, Olesen JB, Staerk L, Torp-Pedersen C, Gislason GH. Cardioversion and risk of adverse events with dabigatran versus warfarin—a nationwide cohort study. *PLoS One*. 2015;10:e0141377.
52. Basto AN, Fewel NP, Gupta R, Stock EM, Mia TM. A comparison between dabigatran and warfarin on time to elective cardioversion. *J Atr Fibrillation*. 2016;8:1355.
53. Choo MK, Fraser S, Padfield G, Rushworth GF, Bloe C, Forsyth P, Cross SJ, Leslie SJ. Dabigatran improves the efficiency of an elective direct current cardioversion service. *Br J Cardiol*. 2014;21:29–32.
54. Kochhäuser S, Khaykin Y, Beardsall J, Jura R, Hache P, Troughton K, Lenton-Brym T, Tsang B, Pantano A, Beardsall M, Wulffarth Z, Verma A. Comparison of outcomes after cardioversion or atrial fibrillation ablation in patients with

- differing periprocedural anticoagulation regimens. *Can J Cardiol.* 2014;30:1541–1546.
55. Femia G, Fetahovic T, Shetty P, Lee A. Novel oral anticoagulants in direct current cardioversion for atrial fibrillation. *Heart Lung Circ.* 2018;27:798–803.
  56. Sharif Z, Srinivas B, Tiedt I, Ryan N, Awadalla M, Sullivan V, Foley DP, Gumbrielle T, McAdam B, Sheahan RG. Evaluating cardioversion outcomes for atrial fibrillation on novel oral anticoagulants versus warfarin: experience at a tertiary referral centre. *Ir J Med Sci.* 2017;186:615–620.
  57. Coquard C, Moubarak G, Baudet M, Logeart D, Dillinger JG, Cohen-Solal A. Clinical experience of dabigatran and rivaroxaban in electrical cardioversion of atrial fibrillation. *Int Cardiovasc Forum J.* 2015;4:71–72.
  58. Gawałko M, Kapłon-Cieślicka A, Budnik M, Babiarz A, Bodys A, Uliński R, Żochowski M, Peller M, Scisło P, Kochanowski J, Filipiak KJ, Opolski G. Comparison of different oral anticoagulant regimens in patients with atrial fibrillation undergoing ablation or cardioversion. *Pol Arch Intern Med.* 2017;127:823–831.
  59. Russo V, Di Napoli L, Bianchi V, Tavoletta V, De Vivo S, Cavallaro C, Vecchione F, Rago A, Sarubbi B, Calabrò P, Nigro G, D'Onofrio A. A new integrated strategy for direct current cardioversion in non-valvular atrial fibrillation patients using short term rivaroxaban administration: the MonaldiVert real life experience. *Int J Cardiol.* 2016;224:454–455.
  60. Itäinen S, Lehto M, Vasankari T, Mustonen P, Kotamäki M, Numminen A, Lahtela H, Bah A, Hartikainen J, Hekkälä AM, Airaksinen JKE. Non-vitamin K antagonist oral anticoagulants in atrial fibrillation patients undergoing elective cardioversion. *Europace.* 2018;20:565–568.
  61. Camm AJ, Turpie AGG, Hess S, Amarencio P, Lambelet M, Haas S, van Eickels M, Kirchhof P; XANTUS Investigators. Outcomes after catheter ablation and cardioversion in patients with non-valvular atrial fibrillation: results from the prospective, observational XANTUS study. *Europace.* 2018;20:e87–e95.
  62. Serra W, Li Calzi M, Coruzzi P. Left atrial appendage thrombosis during therapy with rivaroxaban in elective cardioversion for permanent atrial fibrillation. *Clin Pract.* 2015;5:788.

---

**Key Words:** anticoagulation • cardioversion • oral direct thrombin inhibitor • oral factor Xa inhibitors • timing

# **Supplemental Material**

**Table S1. Retrospective Cohort Trials of DOACs in Cardioversion.**

Study	Number Enrolled (N)	Intervention (N)	AVG CHADS <sub>2</sub> -VASc or CHADS <sub>2</sub> Score	AVG HAS-BLED Score	Previous stroke or TIA (% patients)	Time from first anticoagulation dose to CV	Duration of anticoagulation post CV	Significant or serious bleed	Stroke or systemic embolism
DABIGATRAN									
Choo 2014 <sup>1</sup> , retrospective cohort	242*	Dabigatran (62) Warfarin (180)	Dabigatran CHADS <sub>2</sub> -VASc 1.4±1.5 Warfarin CHADS <sub>2</sub> -VASc 2.3±1.5	Not reported	Not reported	Dabigatran† 45±26.7 days Warfarin 67.2±44.8 days	Not reported	Not reported	Warfarin 1.8% Dabigatran 1.6%‡
Johansson 2015 <sup>2</sup> , retrospective cohort	736	Dabigatran 150 mg (536) Dabigatran 110 mg (34) Warfarin (166)	Dabigatran CHADS <sub>2</sub> -VASc 2±1.5 Warfarin CHADS <sub>2</sub> -VASc 2.5	Not reported	Dabigatran 7.9 Warfarin (not reported)	32±15 days	Not reported	Dabigatran 0.18% (GI bleed) Warfarin 0%‡	Dabigatran 0.53% vs Warfarin 0.6%, 95% CI (0.18-1.54)

Pallisgaard 2015 <sup>3</sup> , retrospective cohort	1230	Dabigatran (456) Warfarin (774)	CHADS <sub>2</sub> -VASc 2	Not reported	Dabigatran 5.9 Warfarin 5.8	Dabigatran 4 weeks; IQR (2.9-6.5) Warfarin 6.9 weeks; IQR (3.9-12.1)	Not reported	Dabigatran 0% Warfarin 0% ‡	Warfarin 2% vs Dabigatran 1%, HR 1.33, 95% CI (0.33-5.42) §
Basto 2016 <sup>4</sup> , retrospective observational	68	Dabigatran (38) Warfarin (30)	Dabigatran CHADS <sub>2</sub> 1.76 Warfarin CHADS <sub>2</sub> 1.67	Dabigatran 2.26 Warfarin 2.03	Not reported	Dabigatran 41.6 days (22-148) Warfarin 78.8 days (32-183)	Not reported	Dabigatran 0% Warfarin 3.3% (hematuria) ‡	Dabigatran 0% Warfarin 0% ‡
Benamer 2016 <sup>5</sup> , retrospective Cohort	107	Dabigatran (54) Warfarin (42) Other anticoagulant (11)	Dabigatran CHADS <sub>2</sub> -VASc 1.9±1.8 Warfarin CHADS <sub>2</sub> -VASc 2.3 ±1.8	Not reported	Dabigatran 3 Warfarin 2	Dabigatran avg 51 days Warfarin avg 80 days	Not reported	Not reported	Not reported
RIVAROXABAN									



Camm 2018 <sup>6</sup> , prospective observational	502	Rivaroxaban (502)	CHADS <sub>2</sub> -VASc 2.7	1.7	9.4	Not reported	Not reported	0.4% ‡	0.6% ‡
Russo 2016 <sup>7</sup> , retrospective observational	78	Rivaroxaban (78)	CHADS <sub>2</sub> -VASc 4±1	Not reported	2.6	3±1.4 days	4 weeks	Not reported	1.3% (LAA thrombus) ‡
Serra 2015 <sup>8</sup> , Case Study	1	Rivaroxaban (1)	CHADS <sub>2</sub> -VASc 4	Not reported	0	6 weeks	Not reported	Not reported	100% (LAA thrombus) ‡
MIXED TRIALS OF DABIGATRAN, RIVAROXABAN, APIXABAN									
Kochhäuser, 2014 <sup>9</sup> , retrospective cohort	900	Dabigatran (288) Rivaroxaban (141) Warfarin (471)	Dabigatran CHADS <sub>2</sub> -VASc 2.4±1.4 Rivaroxaban CHADS <sub>2</sub> -VASc 2.3±1.4 Warfarin CHADS <sub>2</sub> -VASc 2.7±1.5	Dabigatran 1.4±1 Rivaroxaba n1.3±1 Warfarin 1.6±1	Not reported	3 weeks	4 weeks	Rivaroxaban 0.71%, Dabigatran 0.35% vs Warfarin 0.64% P=0.24	Dabigatran 0% Rivaroxaban 0% Warfarin 0% P=0.99**

Yadlapati 2014 <sup>10</sup> , retrospective cohort	53	Dabigatran (30) Rivaroxaban (23)	CHADS <sub>2</sub> 1.2±1.1	Not reported	3.8	21-60 days (AVG: 38±9 days)	Not reported	Dabigatran 0% Rivaroxaban 0% ‡	Dabigatran 0% Rivaroxaban 0% ‡
Coquard 2015 <sup>11</sup> , retrospective observational	50	Dabigatran (28) Rivaroxaban (22)	CHADS <sub>2</sub> -VASc 3±1.8	2.2±1.1	Dabigatran 4 Rivaroxaban 23	Not reported	Not reported	Dabigatran 7.1% (GIB) Rivaroxaban 2% (GIB) ‡	Dabigatran 0% Rivaroxaban 0% ‡
Itäinen 2018 <sup>12</sup> , retrospective observational	1021	Apixaban (159) Dabigatran (680) Rivaroxaban (431)	CHA2DS2-VASc 1.8 ±1.5	Not reported	4.2 among all the study groups	Median 38 days (range 10–2535)	4 weeks	Total 0.5%, 95% CI (0.1–0.9%) Apixaban 0.63% Dabigatran 0.3% Rivaroxaban 0.7%	Total 0.2%, 95% CI (0.04–0.44%) Apixaban 0% Dabigatran 0.3% Rivaroxaban 0.23%

Gawalko 2017 <sup>13</sup> , retrospective observational	859	Apixaban (1) Dabigatran (191) Rivaroxaban (230) Warfarin (437)	CHA2DS2-VASc 1 ±1	1±1	Dabigatran 5.2 Rivaroxaban 6.5 Warfarin 6	3 weeks	Not reported	Not reported	Dabigatran 6.8% Rivaroxaban 4.4% Warfarin 6.9% (LAA thrombus) (p=0.29, Dabigatran vs Rivaroxaban)
Femia 2018 <sup>14</sup> , retrospective cohort	284	Apixaban (77) Dabigatran (38) Rivaroxaban (60) Warfarin (109)	Apixaban CHA2DS2-VASc 3 Dabigatran CHA2DS2-VASc 3 Rivaroxaban CHA2DS2-VASc 2 Warfarin CHA2DS2-VASc 4	Not reported	Apixaban 3.9 Dabigatran 2.6 Rivaroxaban 3.3 Warfarin 9.2	Short term= < 5 days (min 24 hrs)	4 weeks	Warfarin 3.6% vs other anticoagulant (Apixaban, Dabigatran, Rivaroxaban)	Warfarin 1.8% vs other anticoagulant (Apixaban, Dabigatran, Rivaroxaban) 0.6% (p=0.5607)
						Long term = >5 days		Long term 1.7% (p=0.4343) Short term 2.5% vs Short term 1.1%	Long term 1.3% vs short term 0% (p=0.4571)

								(p=0.5932)	
Coleman 2015 <sup>15</sup> , retrospective cohort	4647	Apixaban (48) Dabigatran (719) Rivaroxaban (159) Warfarin (3721)	Not reported	Not reported	Apixaban 0 Dabigatran 1.7 Rivaroxaban 0.6 Warfarin 2.7	3 weeks	4 weeks	Warfarin 1.02% vs other anticoagulant (Apixaban 0%, Dabigatran 0.7%, Rivaroxaban 0%) 0.5% (p=0.247)	Warfarin 0.97% vs other anticoagulant (Apixaban 0%, Dabigatran 1.67%, Rivaroxaban 1.89%), 1.62% (p=0.11)
Sharif 2017 <sup>16</sup> , retrospective cohort	187	Dabigatran (27) Rivaroxaban (41) Warfarin (119)	Dabigatran CHADS <sub>2</sub> -VASc 2.1±1.5 Rivaroxaban CHADS <sub>2</sub> -VASc 2.1±1.4	Not reported	Not reported	Dabigatran+ rivaroxaban avg 107.5 days Warfarin avg 144.2 days**	Not reported	Dabigatran 3.7%, rivaroxaban 2.4% vs warfarin 7.6%, OR	Not reported

			Warfarin					0.37, 95% CI	
			CHADS <sub>2</sub> -VASc					(0.078-1.77)	
			2.5±1.4						

aPTT, activated partial thromboplastin time; AVG, Average; CI Confidence interval; CV, Cardioversion; GI, gastrointestinal; HR, hazard ratio; hrs, hours; IQR, interquartile range; min, minimum; OR, odds ratio; RR, risk ratio; TEE, transesophageal echocardiography; TIA, transient ischemic attack; vs, versus

\*242 DCCV in 193 patients

†aPTT was checked prior to DCCV to assure some prolongation

‡No statistical analysis performed

§Includes stroke, death and bleeding

||Not reported what other anticoagulant were used

#1 patient in dabigatran group had TIA

\*\*Time between referral and CV, not clear when patient started taking anticoagulant

## Supplemental References:

1. Choo MK, Fraser S, Padfiend G, Rushworth GF, Bloe C, Forsyth P, Cross SJ, Leslie SJ. Dabigatran improves the efficiency of an elective direct current cardioversion service. *Br J Cardiol.* 2014;21:29-32.
2. Johansson AK, Juhlin T, Engdahl J, Lind S, Hagwall K, Rorsman C, Fodor E, Alenholt A, Paul Nordin A, Rosengvist M, Frick M. Is one month treatment with dabigatran before cardioversion of atrial fibrillation sufficient to prevent thromboembolism? *Europace.* 2015;17:1514-1517.
3. Pallisgaard JL, Lindhardt TB, Hansen ML, Schjerning AM, Olesen JB, Staerk L, Torp-Pedersen C, Gislason GH. Cardioversion and Risk of Adverse Events with Dabigatran versus Warfarin-A Nationwide Cohort Study. *PLoS One.* 2015;10:e0141377.
4. Basto AN, Fewel NP, Gupta R, Stock EM, Mia TM. A Comparison Between Dabigatran and Warfarin on Time to Elective Cardioversion. *J Atr Fibrillation.* 2016;8:1355.
5. Benamer S, Lusty D, Everington T. Dabigatran Versus Warfarin for Direct Current Cardioversion in Atrial Fibrillation. *Cardiol Ther.* 2016;5:215-221.
6. Camm AJ, Turpie AGG, Hess S, Amarenco P, Lambelet M, Haas S, van Eickels M, Kirchhof P; XANTUS Investigators. Outcomes after catheter ablation and cardioversion in patients with non-valvular atrial fibrillation: results from the prospective, observational XANTUS study. *Europace.* 2018;20:e87-e95.
7. Russo V, Di Napoli L, Bianchi V, Tavoletta V, De Vivo S, Cavallaro C, Vecchione F, Rago A, Sarubbi B, Calabrò P, Nigro G, D'Onofrio A. A new integrated strategy for direct current

- cardioversion in non-valvular atrial fibrillation patients using short term rivaroxaban administration: The MonaldiVert real life experience. *Int J Cardiol.* 2016;224:454-455.
8. Serra W, Li Calzi M, Coruzzi P. Left Atrial Appendage Thrombosis During Therapy with Rivaroxaban in Elective Cardioversion for Permanent Atrial Fibrillation. *Clin Pract.* 2015;5:788.
  9. Kochhäuser S, Khaykin Y, Beardsall J, Jutta R, Hache P, Trought K, Lenton-Brym T, Tsang B, Pantano A, Beardsall M, Wulffhart Z, Verma A. Comparison of outcomes after cardioversion or atrial fibrillation ablation in patients with differing periprocedural anticoagulation regimens. *Can J Cardiol.* 2014;30:1541-1546.
  10. Yadlapati A, Groh C, Passman R. Safety of short-term use of dabigatran or rivaroxaban for direct-current cardioversion in patients with atrial fibrillation and atrial flutter. *Am J Cardiol.* 2014;113:1362-1363.
  11. Coquard C, Moubarak G, Baudet M, Logeart D, Dillinger JG, Cohen-Solal A. Clinical experience of dabigatran and rivaroxaban in electrical cardioversion of atrial fibrillation. *Int Cardiovasc Forum J.* 2015;4:71-72.
  12. Itäinen S, Lehto M, Vasankari T, Mustonen P, Kotamäki M, Numminen A, Lahtela H, Bah A, Hartikainen J, Hekkala AM, Airaksinen JKE. Non-vitamin K antagonist oral anticoagulants in atrial fibrillation patients undergoing elective cardioversion. *Europace.* 2018;20:565-568.
  13. Gawalko M, Kapłon-Cieślicka A, Budnik M, Babiarz A, Bodys A, Uliński R, Żochowski M, Peller M, Scisło P, Kochanowski J, Filipiak KJ, Opolski G. Comparison of different oral anticoagulant regimens in patients with atrial fibrillation undergoing ablation or cardioversion. *Pol Arch Intern Med.* 2017;127:823-831.
  14. Femia G, Fetahovic T, Shetty P, Lee A. Novel Oral Anticoagulants in Direct Current Cardioversion for Atrial Fibrillation. *Heart Lung Circ.* 2018;27:798-803.

15. Coleman CM, Khalaf S, Mould S, Wazni O, Kanj M, Saliba W, Cantillon D. Novel Oral Anticoagulants for DC Cardioversion Procedures: Utilization and Clinical Outcomes Compared with Warfarin. *Pacing Clin Electrophysiol.* 2015;38:731-737.

16. Sharif Z, Srinivas B, Tiedt I, Ryan N, Awadalla M, Sullivan V, Foley DP, Gumbrielle T, McAdam B, Sheahan RG. Evaluating cardioversion outcomes for atrial fibrillation on novel oral anticoagulants versus warfarin: experience at a tertiary referral centre. *Ir J Med Sci.* 2017;186:615-620.